MS50 PARTS LIST 2

ITEM NO. PART NO. DESCRIPTION QTY
62 T5782-1986-M6X18 BOLT M6X18 8
63 T93-1987-6 SPRING WASHER 6 8
64 T95-1985-6 WASHER 6 8
65 7500100022 BEARING COVER 1
66 7500100023 O-RING 2
67 T276-6208 BEARING 6208 2
68 7500100024 ECCENTRIC ROTATOR 1
69 T1096-1979-C8X15 KEY 1
72 7500100026 BEARING COVER 1
73 7500100027 PULLEY 1
74 T5287-1985-8 WASHER 8 1
75 T93-1987-8 SPRING WASHER 8 1
76 T5782-1986-M8X25 BOLT M8X25 1




